M. /) www. parsun. com. cn

QrAlXUN
S

EEE
=83
PARTS CATALOGUE

725

FAMEREAIIEZFTR T
SUZHOU PARSUN POWER MACHINE CO., (TD



Hx
CONTENTS

CONTRL ——— [~)

"’ —— 3~4
BRACKRY —— ——— ——————— -

epig——
STRRRING — — — —

5
5
AbpEEE—— :
PPER CASTNG ——— ————————— 1-3
9
9

I —
LOWER DRIVE ASSY ——— —— — — — — — — —

ATERAERER Y — 11-12
LO¥ER CaSING &€ RIVE ——F—777—7777T 7T 7T 7757 —Y— 7 ——————————— 11~12

ereid--— 15~16
CYLINDER & CRANECASE— ——————————————————————————— —— 15~16



PAGE 01 OF 27

Ei#:ﬂiﬂﬂ

#HE4

CONTROL

FiteaR

PARTS NAME:




TETR

PAGE 02 OF 27

FH4 R BHES
PARTS NAME: CONTROL
SN, PART NO. DESCRIPTION DESCRIPTION Y REMARES
SEEE| RHHT AKX 4% E 8 E 2ia
1 [13.6-02020000 R A GEAR SHIFT BANDLE ASSY 1
7 |13.6-02000004 MR SHIFT POD 1
3 |cB/1818-2000 A L T2 BOLT Mdx12 1
4 |6B/91-86 F 1441, 6x12 PIN, COTTER 1
5 |T3.6-02000003 A ROD SHIFT 1
6  [|F2. 6-00000001 AL B A CONNECTOR, SHIFT ROD A 1
7 |F2. 6-00000002 WAk CONNECTOR, SHIFT ROD B 1
g [F4-00000005 &) WASHER 1
9 |CB/T5783-2000 7 A M6x20 BOLT M6x20 1
10 [GB/TY7. 1-85 -8 WASHER 5 )
11 [F4-02000003 LY ] SPRING, GEAR 1
12 [GB308-84 %38 BALL 8 1
13 [TISB2401 0% 5 3 P9 0-RING 2




TRTE

PAGE 03 OF 27

s

#%

PARTS NAME:

BRACKET




FYLES

PAGE 04 OF 27

FHELR: %
PARTS NAME: BRACKET
SN, [PART M. DESCRIPTION DESCRIPTION ] TREMARLS
BETE ZHET FHAREY B4R G xE £
1 | B/T875-86 Tk HE 4l RIVET 1
2 | F4-01060002 HEFH CLAMP HANDLE 1
3 |2 6-01050101 EEETE v LOCKED SCREW 1
4 |F2. 6-01050002 e SPRING 1
5 | 2. 6-01050001 RELRE COVER, SWIVEL BRACKET 1
6 |F2.6-00000101 it i COVER, BRACKET 1
T |CB/T818-2000 5 & L B 4TM6x16 SCREW, PAN HEAD M6x16 2
8  |CB/T97.1-85 FHEe VASHER 6 7
9 | GB/T5783-2000 A SENex30 BOLT M6x30 4
10 |F2 6-01050200 HERAH LOCKED BLOCK ASSY 1
11 |F26-01000003 RELRHEA BUSHING A 1
12 | P2, 6-01000004 REXRAED BUSHING B 1
13 |F2. 6-01050100 EEEREG LOCKED HANDLE ASSY |
14 | B2, 6-01040100 ARAES DAMPER 1
15 | F2. 6-01040001 ARRE BRACKET , THRUST RECEIVE | 1
16 | F2.6-01030100 RESRFRAL TILT CLAMP BANDLE ASSY 1
17 | F4-01090006 HE BUSHING 1
18 | F2. 6-01030003 RENRFREHE SPRING 1
19 |F2. 6-01030004 R R LEVER, TILT LOCK 1
20 |GB/T879.2-2000  |[BAEEEMEEH10 PN @210 1
21 | CB/T7940. 1-95 FH A RS NIPPLE, CREASE 1
12 |F2. 6-01030001 RRIEE BRACKET, SWIVEL {
23 | F2. 6-01000001 NARE WBx135 BOLT M8x135 ]
24 | CB/T6172.1-85 FAREE W NUT M8 1
25 | GB/T6170-85 AR M NUT 8 1
26 | GB/T96-1985 A& 8 WASTER 8 )
27 | F2. 6-01010000 ERRREAH BRACKET LEFT ASSY ]
28 |F2. 6-01020000 23 5in.s ki BRACEET RIGHT ASSY 1
29 | M4-01010005 EEXEFRGT RIVET 2
30 | F4-01010002 xRS CLAMP BOLT )
31 [P4-01010004 AR B EH CLAMP SHIPBOARD HANDLE )
32 | -01010003 EREREE CLAMP PLATE 2
33 | F2. 6-01000002 §ray BUSH , BOLT 1
34 [cB/T889. 1-2000 FRBRENAGRERS [ N0T M 1
35 | P2 6-01010001 EXEHE BRACKET, CLAMP (LBFT) 1
36 [CB/T5782-2000 AR Mox125 BOLT M6x125 1
37 [F2. 6-00000100 i i ik BRACKET COVER ASSY |
3% [F2. 6-01040000 AREEL % THRUST RECEIVE ASSY 1
39 |F2. 6-00000102 FERE BUSH 2




LS PAGE 05 OF 27
hA% | BRES
PARTS NAME: | STEBRING




2t

PAGE 06 OF 27

FHEL R g4
PARTS NAME: STEERING
Y. [PART NO. DESCRIPTION DESCRIPTION Y REMARKS
SEEE(RHT FHAH X FHLRERD g Y]
1 |cB/T5783-2000 7 f SR iMBx25 BOLT M8x25 1
2 |pa-01000014 RRFHEH COVER, HANDLE STEERING 1
3 | ra-01000008 BRFRAED BUSH B, HANDLE 1
4 | r4-01000011 HELE WASIER 4, BUSH 1
5 |Fa-0s000014 ARFRERALH HANDLE DAMPER ASSY 1
6 |Pa-01000010 HELER WASHER B, BUSH 2
T | F4-01000012 FRUEUH L BUSH, YAVE 1
8 |F4-01000009 BRFHHEA BUSH 4, ANDLE 1
9 | ca/T91-86 Fool 6x12 PIN, COTTER @ 1. 6x12 1
10 |F4-01090200 WL B e A [BOLT , FRICTION ADIUSTING 1
11 | r4-01090001 EREH BANDLE, STEBRING 1
12 | p4-01090002 T B R STAY 1
13 |cB/T818-85 T A L A5x12 SCREY, PAN HEAD 2
14|73, 6-04000600 wITHEAE THROTTLE CABLE ASSY 1
15 |pa-n1090100 ¥AIH4E LEVER , THROTLLE ASSY 1
16 |p4-01090003 ERFRERERS FRICTION 1
17" | f4-01090006 nE BUSH 1
18 | p4-01090007 EE%E SPRING 1
19 [cB/rs4s-8s AR VASHER 10 1
20|13, 6-02010001 WITRER INDICATOR, THROTTLE 1
2| 6B/T827-86 FHWE 0225 RIVET @ 2x5 1
22 | 13.6-02010101 LR &S PLASTIC COVER, HANDLE 1
23| (B/1820-85 THEANAEINSTDS  [SCREW MS5x2S5 1
M m15-01020302 REFHERE RUBBER COVER, HANDLE 1
25 |13.6-02010100 ERFREREAH STEERING HANDLE ASSY 1
26 | F4-01090401 EE JAR Y o STOPER, HANG ROPE ASSY 1
21 | P2, 6-02010200 RBT XU ENGINE STOP SWITCH ASSY | 1




PAGE 07 OF 27

ALRERE

UPPER CASING

FWEEH:

PARTS NAME:

17

16

ogetetete etet%
P . RN ]
|1

®. - S
P A IRIRTA A
4400000, S 00,9,




i

PAGE 08 OF 27

Fi4E: AEXERE
PARTS NAME: | UPPER CASING
S, PART 10, DESCRIPTION DESCRIPTION &TY REMARES
BESE RERT 4R FHARED E £
1 |13, 6-02000001 K EEERK UPPER CASING 1
2 |T3.6-02000009 FA NS IGASKET, EXHAUST COVER 1
3 [F. 6-02000004 #AEK EXBAUST COVER 1
4 |cB/r97.1-85 T80 [FASHER 5
5 |cB/T818-2000 to A LHEATIOS [SCREW 2
6 [ra-02000012 K IR BRI RUBBER PLUG, UPPER 1
T [13. 6-00000001 Rafgae CASKET, ENGINE 1
8 I3, 6-0%000005 FHER R COVER, SHIFT ROD 1
9 |m.6onoo006  |EEERS ASKET, COVER 1
10 |6B/T5783-2000 N ABGx12 BOLT M5x12 2
11 [F. 6-00000102 FEe BUSH 1
12 [T3.6-02000007 E2 iANDEL 1
13 [cB/15783-2000 N fi R EEMOx25 BOLT Hx2S 2
14 [6B/T6170-2000 7 fa SR B [NUT M 2
15 [F4-00000001 [EOR LM PIN , HOLLOY 1
16 [F4-02030003 [ Sk At [RUBBER BUSHING 1
17 |F-02030002 B EHE BUSHER , DRIVE SHAFT 1
18 [Ra-02030001 KA EXTENS 0N 1
19 [cB/T 893.1-1986 Rk Lzl b CIRCLIP 1
20 [F4-02030003 VR ETES [RUBBER BUSHING 1




37—

g#:f:

PAGE 09 OF 27

b A

ATEFEH

PARTS NAME:

LOVER DRIVE ASSY




Z

~

=

PAGE 10 OF 27

F4 R AT Hs 4%
PARTS NAME: LOVER DRIVE ASSY
SN. PART 1O. DESCRIPTION DESCRIPTION QY REMARKS
SESE| RHET A X Fh4K G § 5 £
1 [B/T5782-2000 A L BG4S HEXAGON BOLT M6x45 4
2 [F4-03000020 R AER PLATE , VATER PUMP FIXED ?
3 [F4-03000021 % E RS RUBBER TUBE , WATER PUNP 1
4 [F4-03000013 KR e PIN , WATER PONP 2
5 [p4-03000019 KRR HOUSING , FATER POMP 1
6 [F4-03000018 R R GASKET , WATER PUMP COVER | 1
7 [F4-03000017 kZhE COVER , INNER WATER PUNP 1
8§ [F4-03060000 KRB IMPELLER , VATER PUMP 1
9 [F4-03000015 v 0UT PLATE 1
10 [F4-03000014 FRREPE (AB&)  [WBBER JACKET ,SHIFTROD | 1
1T |r3.6-03010000 TR Y CAM ASSY , SHIFT 0D 1 L
T3. 6-030100008 TR CAM ASSY , SHIFT ROD 1 §
12 [B/T5783-2000 AL AN HEXAGON BOLT Mx25 1
13 kB/197.1-85 486 VASHER , PLATEG ;
14 [F4-03000012 KEE BASE , WATER PUMP 1
15 [F4-03000011 KRB HERMETIC GASKET 1
16 [F4-03000027 Wi T3 10.8x21x7  [OIL SEAL 2
17 [p4-03000003 WL VASHER, SHAFT PROPELLER ]
18 |6B/T26-94 A RA60 BRARTNG I
19 [GB/T276-94 AR A600402 BEARING 2
20 [F4-03050002 Y o 30057 OIL SEAL 2
2 [7ISB2401 P48 KTEEFAZINE 0-RING 1
17 [F4-03050001 KTEEZAE COVER , LOWER CASING 1
23 [6B/T5783-2000 A AN HEXAGON BOLT M6x20 2
4 [F4-03000003 AERDE DA BEARING 1
15 [F4-03000023 VAR PLUG , OIL HOLE 3
16 [F4-03000024 TR GASKET 3
1T [F4-03000001 KTLEEA LOVER CASING 1
28 [GB/T896-86 I 0 AL 6 CIRCLIP 1
19 [F4-03000007 i INITIATIVE CEAR 1
30 [F4-03000006 Sk RBE VASHER , INITIATIVE GEAR 1
31 [F4-03000002 ERAENA BEARING 1
32 [F4-03000008 FREE PLUGER , SHIFT 1
33 [F4-03010000 EREREE POSITIVE CEAR ASSY 1
34 [F4-03030002 EARR CLUTCH BLOCE 1
35 [F4-03000003 TARLEF SPRING , CLUTCH BLOCK 1
36 [F4-03030001 WL SHAFT , PROPELLER 1
37 [T3. 6-03000001 i SHART , DRIVE 1 L
T3. 6-030000018 Bz SHAFT , DRIVE 1 §
33 [F4-03000016 L PIN 2
39 [F4-03000005 WERANE CLIP I
40 [B/T5782-2000 5 K S Mex167 HEXAGON BOLT 1 L
B/T5782-2000 LERS (e HEXAGON BOLT 2 S
1 BT, 285 RAERREH0L 500 [PIN I




\

A

g;{z:s-_)qﬁ PAGE 11 OF 27

Fhtak | ATRERGDENRE

PARTS NAME: LOWER CASING & DRIVE 2

> ¢
=

A\Y




LYol

PAGE 12 OF 27

FHELR: ATRERGNBREL
PARTS NAME: LOWER CASING & DRIVE 2
SN, PART WO, DESCRIPTION DESCRIPTION i REMARKS
SEEE| &Y FHLR(EX) AR EX) %ti i
1 |3, 6-02000002 g4 WATER TUBE 1
T3, 6-020000028 ke WATER TUBE 1
2 |13, 6-02000008 T HH% B I-SHAPED RUBBER BAND 1
3 [F4-00000001 BB PIN )
4 IR4-03000025 a8 SPACER 1
5 [F4-03070001 MR A% PROPELLER ASSY 1
6 P4-03000026 FERdh WASHER 1
7 [F4-03080000 o S NUT ASSY 1
8 |6B/T91-86 JF 442, 5230 PIN, COTTER 2. 5x30 1
9 [F4-03000022 Wk ANODE 1
10 [B/1861,1-87 g ¥ [VASEER, INTERNAL T0OCH 6 1
11 [B/T5783-2000 7 f MG x4 IBOLT M6x14 1




PAGE 13 OF 27

FAt

=
i I

HXR4

IGNITION ASS'Y

Fft

FHL I

PARTS NAME:




Z f:%:ﬂ)} PACE 14 OF 27
FA R BXES
PARTS NAME: TGNITION ASS'Y
SN, PART 10 DESCRIPTION DESCRIPTION QY REMARES
BREE | BERT FhAH ) FhA%EX HE it
1 [p4-04000026 4 98 01 0x1. 25 put 1
2 [r3. 6-04000016 By [VASHER 1
3 [3. 6-04000007 TS PULLEY, STARTER 1
4 3. 6-04000200 TR FLYWRELL ASSY 1
5 [13.6-04000006 B3 1 KEY 1
6 [T3.6-04000300 FERAHE HIGH PRESSURE ASSY 1
T 6B/193-1987 B BES [WASHER, SPRING 2
8 [cB/T818-2000 A L BATHE20 SCREW, PAN HEAD M5x20 /)
9 [13.6-04000400 B KRR B C.D. 1. UNIT ASSY 1
10 [cB/T5783-2000 7 fo B iRNEx16 BOLT H6x16 1
11 6B/97.1-85 448 6 [FASHER 1
12 [6B/T5783-2000 7 FERNEx20 BOLT Mgx20 1
13 T3, 6-04000005 A CLAYP A 1
14 13, 6-04000009 k802, 53 72150 TUBE, WATER 1
15 [r15-03010202 AR DRAIN TUBE 1
16 |GB/T5783-2000 AVE G ) [BOLT M6x12 3
17 13, 6-04000100 YL LOIL, PULSER 1
18 (cB/T818-2000 A A L4 SCREW, PAN HEAD M5x10 1
19 [T3.6-04040000 e STARTER ASS'Y 1
20 13, 6-04000014 HHRES BLOCK, SHOCE ABSORPTION | 1
21 [GB/T5783-2000 s f i Mex12 [BOLT éx12 )
27 [68/T97. 1-85 T4E 6 WASHER 6 )
23 T3, 6-04000015 4B CLAYP B 1




TE

—
-
—

PAGE 15 OF 27

R4

LT

PARTS NAME:

CYLINDER & CRANECASE




Egﬁziiﬂﬂ

PAGE 16 OF 27

FH%4%: Fr b B
PARTS NAME: CYLINDER & CRANKCASE
o PART 0. DESTRIPTION DESCRIPTLON 7Y REMARKS
SREE | RhGY 4% ) SHAHED 55 &3
1 [13.6-04010000 FUANL 44 CRANKCASE ASSY 1
2 [GB/T818-2000 A LB ATIMX1D KCREW, PAN HEAD Méx12 9
3 [T3.6-04000004 M GASKET, SHELL OIL SEAL 1
4 [GB/T97.1-85 THE4 WAHSER 4 9
5 [T3.6-04000001 HLEaHh GASKET, CYLINDER HEAD 1
6  |T3.6-04000002 Rils CYLINDER COVER 1
T [13. 6-04000003 WAER PLATE, TONE 1
8  |GB/T5783-2000 AFIRAM6X 30 BOLT M6x30 4
9 [BPR6HS 10 KAEE KPARK PLUG 1
10 GB/T5782-2000 g6 X 65 BOLT Mgx65 4
11 |GB/T5783-2000 PN BRUEX 30 BOLT M6x30 2
12 |6B/197.1-85 46 WAHSER 6 10
13 [F4-04060004 Bt EH10.8x20xT  PIL SEAL )
14 [13.6-04030001 Mk RHELL, 0IL SEAL 1
15 |GB/T819. 1-2000 TRk 4TM6x14 SCREW Méx1] 9
16  [T3.6-04010202 FEHE PLATE, INTAKE VALVE 1
17 [T3.6-04010203 T LINITATIVE PLATER, VALVE 1
18 [F15-00000006 R 6x12 PIN 9




ggﬁ:f;ﬂﬂ

PAGE 17 OF 27

FhH4R:

R

PARTS NAME

CRANKSHAFT & PISTON




gg{&#%ﬂﬁ PAGE 18 OF 27
FHh4 R R E
PARTS NAME; CRANKSHAFT & PISTON
SN, PART 0. DESCRIPTION DESCRIPTION T REWARKS
$u5a |b4E T4 FAAHGED A e
1 |13 6-04010002 3 2024218 OIL SEAL 2
2 [oB/TI6-94 PRARBACOMCL ) [BEARING 2
3 [13.6-04020102 |ﬁ1‘ﬁ% PIN, CRANKSHAFT 1
4 [13.6-04020101 e BLOCK, SWING A 1
5 [13.6-04020103 PRERIR NEEDLE ROLLERBEARING 1
6 [13.6-04020104 RERF ROD 1
7 [13.6-04020105 [H30F3B BLOCK, SWING B 1
8 [13.6-04020003 ﬁ%%f% CIRCLIP )
9 [13.6-04020005 W PIN, PISTON 1
10 [13.6-04020002 s PISTON RING 1
11 [13.6-04020001 FE3 OIL SEAL 1
12 [13.6-04020004 PRE A NEEDLE ]
13 [13.6-04010001 |[ﬂ1$mﬁﬁiﬁ ROLLERBEARING 2
14 |T3.6-04020100 A CRANK ASSY 1




PAGE 19 OF 27

FhhLR:

PARTS NAME:




PAGE 20 OF 27

FHLR: Bui4%
PARTS NAME: FUEL
SN PART N, DESCRIPTION DESCRIPTION TH] REMARKS
SEEH| R&T FHAHED FHAH X hE G 2ia
I |Fé-04120100 g = A4 TANK COVER ASSY 1
2 [pa-04120103 BREAE SPRING , PREVENT DESQUAMATING | 1
3 | P4-04120105 Ry ES SHEET METAL , PREVENT DESQUAMATING | 7
4 |P4-04120106 ALYE EYELET , STEEL WIRE 1
5 |ra-04120104 i CHAIN , PREVENT DESQUAMATING | 1
6 |F2. 6-04000033 WA NREE FASHER , DAMPER 1
T |13.6-04050001 it} FUEL TANK , TNNER 1
8 |Pa-04120002 HEWE B DAMPER , FUBL TANE A 2
9 |13.6-04000010 e TUBE, DAMPER 7
100 |72, 6-04000034 HA R EB DAMPER , FUEL TANK B 1
11 |cB/T5783-2000 VYL LA LR HBXAGON BOLT M6x25 ?
12 |cB/197. 1-85 THE6 ¥ASHER ,PLATE 6 7
13 |F4-04120005 MR FILTER , FUEL TANK "
14 (13, 6-04000013 32 OIL TUBE A 1
15 |r4-05000010 WA SPRING , OIL TUBE A ]
16 |F2. 6-04000030 LS {0 SPRING , OIL TUBE C 1




PAGE 21 OF 27

FHFL I
PARTS NAME: INTAKE

PART NO. DESCRIPTION DESCRIPTION REMARKS
i FAA (3 FIA ) #iE

T3, 6-04000500 fomsa CARBURETOR ASS'Y
T3, 6-04000008 HAHE R SILENCER , INTAKE
(B/T818-2000 B A L ATMY % 25 SCREW , PAN HEAD
T3, 6-04000012 LHBHE BUSH , CARBURETCR
T3, 6-04000501 BBy G-RING , CARBURETOR




1)

12:55 i}

PAGE 22 OF 27

FHnAH:

k&

PARTS NAME

BOTTOM COXLING

S, PART M. DESCRIPTION DESCRIPTION TY REMARES
SREH| RUHGT FHELR(E SHELKED %ﬁ: G aid

1 |13.6-05000003 A¥EE RUBBER PLUG, CIACULAR 1

2 |F2. 605000008 WE4RH HOOK, LOCKING ;

3} |rne-0so00010  [BBEEH MBTALLIC LINE ROD )

¢ [ea/rs7s3-2000 7 F R Mox16 [BOLT Hex16 4

5 |T3.6-05000002 JEEAE TUBE, BOTTOM COWLING 4

6 |13.6-05000001 RE BOTTOM COWLING 1

T [6B/T845-85 Mk % O ETST2. 9x6. S|SCREW, TAPPING ST2.9%6.5 | 3

8 |F2. 6-05000009 BEHERE CONNECTER-RD 2

9 |B/T96-85 T4HE¢ [FASHER 6 4

0 [GB/T845-85 A L Y A ATSTA, 819, S[SCREV, TAPPING §T4,819.5 | 2

T |GB/T5783-2000 R ERM5x10 [BOLT W5k10 1

12 |T3.6-05000101 A [PLaT, OIL S¥ITH 1

13 [T3.6-05000100 HiIF % B4 OIL SWITH ASSY 1

T4 |T3.6-05000200 B TaE CHORE ASSY 1

15 [6B/T97.1-85 TRES [VASHER 5 1

15 |T3.6-05000605 RiEEB 010185 OIL TUBE B 1




[ YE PAGE 23 OF 27
st MR
PARTS NAME: (1O COVLING

4
1
SN, PART NO DESC%IFI‘I:%N DESCRIPTION g[‘{ REMARKS
$HYE |5 TEAK ) ¥ T
1 T3, 6-00000002 [P COWLING 1
1 T3, 6-07000003 rl‘{\ﬁ2 fdARKZ (LEFT) 1
3 3. 6-07000004 fb}:ﬁﬂ (JE‘ ’MRK 1 (RIGHTWARD ) 1
4 3. 607000001 WL (3 MARE 3 (FORE) 1




PAGE 24 OF 27

=S
REPARE KIT 1

PARTS NAME:




TR

PAGE 25 OF 27

FH A B

BREN 1

PARTS NAME:

REPARE KIT 1

=)

PART NO
Gais. k]

DESCRIPTION
FAH D

DESCRIPTION
EAHED

=
ke

REMARKS
&

T3.6-04010002

W 20 x40 x4

0IL SEAL

T3.6-04000004

EARE HD

GASKET, SHELL CIL SEAL

F4-04060004

Wahdh F 10, 8x 21 %]

(0IL SEAL

T3.6-04000001

T3.6-00000001

i xEat

GASKET, CYLINDER HEAD

RS

GASKET | ENGINE

T3.6-02000006

R

GASKET, COVER

T3.6-02000009

HAERD

GASKET, EXHAUST COVER

F4-02000012

K E#ER S

RUBBER PLUG, UPPER

o oo | ~a o e | B oo [ | | am

T3.6-02000008

—_
L}

THEIHE

[-SHAPED RUBBER BAND

T3.6-04000501

fLingEoH

(-RING , CARBURETOR

— == ——|— = |— |2




PAGE 26 OF 27

iz
REPAIR KIT 2

PARTS NAME:




TR

PAGE 27 OF 27

CLabi b BEEH
PARTS NAME: REPAIR KIT 2
SH. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
5858 | ZHES FHAH () Fl4 i D) UE it
1 [r-03000001 5 RUBBER TUBE, WATER PUMP 1
) [Fd-03000018 £ 5t GASKET, WATER PUMP COVER 1
3 [F-03000017 KR SHELL, [NNER WATER PUMP 1
4 |F-03060000 KRR IMPELLER, WATER PUMP 1
5 [ra-o3000015 I OUT PLATE 1
6 [Fa-03000014 FRREEE (A8E) RUBBER JACKET, SHIFT ROD 1
7 [Fd-03000011 KRBT GASKET, WATER PUP 1
8 [Fd-03000027 A% THE 10.9x 20 x7 0L SEAL 2
5 |Fd-03000024 ERERES 1 GASKET 3
10 [R4-03056002 EEE g 1300 %7 0L SEAL 2
11 |118B2401 P48 KT EERKEOHE 0-RING 1




	T2.5,T3.6-BM parts catalogue_页面_01
	T2.5,T3.6-BM parts catalogue_页面_02
	T2.5,T3.6-BM parts catalogue_页面_03
	T2.5,T3.6-BM parts catalogue_页面_04
	T2.5,T3.6-BM parts catalogue_页面_05
	T2.5,T3.6-BM parts catalogue_页面_06
	T2.5,T3.6-BM parts catalogue_页面_07
	T2.5,T3.6-BM parts catalogue_页面_08
	T2.5,T3.6-BM parts catalogue_页面_09
	T2.5,T3.6-BM parts catalogue_页面_10
	T2.5,T3.6-BM parts catalogue_页面_11
	T2.5,T3.6-BM parts catalogue_页面_12
	T2.5,T3.6-BM parts catalogue_页面_13
	T2.5,T3.6-BM parts catalogue_页面_14
	T2.5,T3.6-BM parts catalogue_页面_15
	T2.5,T3.6-BM parts catalogue_页面_16
	T2.5,T3.6-BM parts catalogue_页面_17
	T2.5,T3.6-BM parts catalogue_页面_18
	T2.5,T3.6-BM parts catalogue_页面_19
	T2.5,T3.6-BM parts catalogue_页面_20
	T2.5,T3.6-BM parts catalogue_页面_21
	T2.5,T3.6-BM parts catalogue_页面_22
	T2.5,T3.6-BM parts catalogue_页面_23
	T2.5,T3.6-BM parts catalogue_页面_24
	T2.5,T3.6-BM parts catalogue_页面_25
	T2.5,T3.6-BM parts catalogue_页面_26
	T2.5,T3.6-BM parts catalogue_页面_27
	T2.5,T3.6-BM parts catalogue_页面_28
	T2.5,T3.6-BM parts catalogue_页面_29

